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Bi{7 {5 B Company information
HEPCHT AL il s kAT BR A 7] Zhaoging Newleader battery Indusry Co.,Ltd
f}ﬁﬁ' :E' ST A bR - Xk #% Chuangye Road, Dinghu distinct ,Zhaoqing city
r
0755-25883288 hf{@newleader.cn www.newleader.com.hk
Hep Rk it 9k AT BR 24 7] Zhaoging Newleader battery Indusry Co.,Ltd
M—’*ﬁﬁﬁf 3 TSI RS K 60NkE% Chuangye Road, Dinghu distinct ,Zhaoging city
anufacturer
0755-25883288 hf@newleader.cn www.newleader.com.hk
- #E4k T B2 Ky 347 I 2 71 Shanghai Research Institute of Chemical Industry Testing
i) Co., Ltd.
ﬁ#ﬁ?ﬁi o []._F #5.3 FE X S04 7% 345 B, 200062 No.345 East Yunling Road, Putuo, Shanghai,
o8 China 200062
86-21-31765555 battery(@ghs.cn www.ghs.cn
#1314 & Battery information
Al 7E L ER AR N T HL i
AR Lithium Manganese Dioxide il R NL
Naie Button Cell } .and i
e [k i e /
Type CHa032 Original tested type
PRARHLIE(V) 3.0 SRR 240mAh
Nominal voltage ' ‘ . Capacity/energy -
fiiid ASA] 76 HL B 4 H s - HEEE 0.067
ipti Primary Li-metal cell * ' Li content _
DEEHK;H - Sh30 BREH RGBS 53 silvery
Mass P31 Appearance button metal shell
. JR{5 B Test information
BRERT | 1119060133 JUER & B 2019-08-12
Original test report No. Date of test report

AR (LT fakikpamirdilts WIRRbMET

M AAFUE #H) 55 38.3 £ UNITED NATIONS "Recommendations on  ST/SG/AC. 10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1
of Tests and Criteria 38.3 — AR
' 4% Passed
Alﬁfﬂ?fmfiféﬂn &t Passed Thermal test &4 Passe
==hal T.4 ity 33k
T-ir?;j?iﬂliﬁ A% Passed Shatk 4~k Passed
T.5 4} ER4E & 2% Passed Tgriffj?i 4k Passed
External short circuit -
T.7 ST REFEH / nge?ﬁiﬁflge 4% Passed
Overcharge
38.3.3 () f 38.3.3(g) /
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ST/SG/AC.10/11/Rev.6/Amend.138.3 45 HE 3£ 3R . The tested samples meet the
requirements of test items of the UNITED NATIONS "Recommendations on the

TRANSPORT OF DANGEROUS GOODS5" h;iﬂnuai—-nf_HTtsts and Criteria

ST/SG/AC.10/11/Rev.6/Amend.| 38.3
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4715 B Company information

DR RIA b S A BR/A ] Zhaoging Newleader battery Indusry Co.,Ltd
§ﬂ:’$‘& RELRTI W H RS X @UML#E Chuangye Road , Dinghu  distinct Zhaoging city
Consignor
13902369573 hf@newleader.cn www.newleader.com.hk
HEDSBOR] L 94 BRA @) Zhaoqing Newleader battery Indusry Co.,Ltd
AR HERTI WIS X @MLEE Chuangye Road , Dinghu  distinct .Zhaoqing city
Manufacturer
0755-25883288 hf@newleader.cn www.newleader.com.hk
BRI AR AR 22 ] Vkan Certification & Testing Co., Ltd (CVC)
I X A "MW X K% —# 35 No.3, Tiantaiyi Road, Kaitai Avenue, Science City,
Test lab Guangzhou, 510663, P. R. China
020-32293851 dengjz@cvc.org.cn http://www.cvc.org.cn
Hit{5 S Battery information
PR A H it
B Lithium/Manganese Dioxide g NL
Name Brand
Button Cell
=% CR2016 R AAEL S x
Type Original tested type '
PRFRELE(V) ain/RER ,
; 3.0 . 80mAh _
Nominal voltage i Capacity/energy
i A0 78 rL 4 e R s HEFH(g) 0.03
Description Primary Li-metal cell Li content '
Wi (kg) — 9L REHTTR & BT
Mass ' Appearance Silvery button metal shell
RS B Test information
FRER S ; HAH O o
Original test report No. EUNZOL 62077 Date of test report ol
BREE CKFfalttmidimidit Bt R mbrdE T
A v fift ) 38.3 ¥ UNITED NATIONS "Recommendations on y )
Teststandard | the TRANSPORT OF DANGEROUS GOODS" Manual 5 V/SG/AC.10/11/Rev.6
of Tests and Criteria 38.3
T.1 Fa LB, 2 T.2 i BE Wi 2
. &4k Pas:
Altitude simulation 31 Passed Thermal test # Passed
T.3 Hrahdilik A T.4 Mtz i £ d
Vibration ek Passed Shock &% Passe
r_.'_rlslyl\?ﬂ!ﬁ% {:H‘ﬁ Passed T§ HE 4H% Pacced
T.7 ST H / T.8 il &K Passed
Overcharge Forced discharge :
38.3.3 (D / 383.3(g)
Efp e TRk il PR A = www.ghs.cn 12
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e ST/SG/AC.10/11/Rev.6 38.3 t5ifEEK. The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria SF/SG/A€.10/11/Rev.6 38.3
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BAI{5 B Company information

; HEPORTR A LSNP A IR 22 W] Zhaoging Newleader battery Indusry Co.,Ltd
§$E$-‘LTZ WD T AR - XG0k #E Chuangye Road, Dinghu  distinet ,Zhaoging city
Consignor
13902369573 hf@newleader.cn www.newleader.com.hk
HEDH AL S A PR A F) Zhaoging Newleader battery Indusry Co.,Ltd
e U HEDCT R A - X G0 # Chuangye Road , Dinghu distinct ,Zhaoging city
Manufacturer
0755-25883288 hf@newleader.cn www.newleader.com.hk
BRI I AR APR 2 & Vkan Certification & Testing Co., Ltd.(CVC)
5t 8y J7H 8B XK 45— #% 3 5 No.3, Tiantaiyi Road, Kaitai Avenue, Science City,
Test lab Guangzhou, 510663, P. R. China
020-32293851 dengjz@cvc.org.cn http://www.cve.org.cn
i ith {5 B Battery information
PR A1 Lt
szﬁ;e Lithium/Manganese Dioxide B‘%ﬁd NL
Button Cell i
T ¥ BT 5 ;
Type Original tested type ' '
FRARBE(Y) - FRE = /
Nominal voltage . Capacity/energy £l
Bk AT 7 A8 2 i @4 R e /-
Description Primary Li-metal cell Li content o [~
i fit (kg) 0.0025 S WEOHAR S|
Mass T Appearance Silvery button metal she]L‘
iR {5 B Test information
FRERE TS 0 N
Original test report No. RZLN2O13-1294 Date of test report Abdad
FREE CRTab iyt i ds wle mbrikF
A )35 38.3 ¥ UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.5/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd. |
of Tests and Criteria 38.3
T.1 i BE AT 25 T.2 iR 2
Altitude simulation 5t Passed Thermal test G Passed
T.3 k3 & T.4 ety N
Vibration % Passed Shock &% Passed
E tT'S ﬁF%}Sﬁ?ﬁ it k% Passed s FI[-E % Passed
= Ell‘l}aLE!ESL(EECU1 / 1.5 'JEII%*JJ&':E. &% Passed
Overcharge Forced discharge
3833 (f) / 3833 (g) /
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g ST/SG/AC.10/11/Rev.5/Amend.| 38.3 Fr fE 3 R - The tested samples meet the
Cor;clusion requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Manual—of Tests and Criteria
ST/SG/AC.10/11/Rev.5/Amend.1 38.3 N
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